STATE OF CALIFORNIA
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2011- XXXX

WASTE DISCHARGE REQUIREMENTS
FOR
COUNTY OF VENTURA PUBLIC WORKS AGENCY
(TODD ROAD JAIL WASTEWATER TREATMENT PLANT)
(File No. 91-076)

- The California Regional Water Quality Control Board, Los Angeles Region (Regional Board) finds:

BACKGROUND

1.

The County of Ventura Public Works Agency'(hereinafter Discharger) owns and operates
the Todd Road Jail Wastewater Treatment Plant (Todd Road Jail WWTP) located at 600

. South Todd Road, in an incorporated area of Ventura County, California (Figure 1, Site

Location Map). The Todd Road Jail WWTP was originally constructed in 1996, and
serves the Todd Road County Jail population, which consists of inmates, administrative
and security staff. The Todd Road Jail WWTP treats effluent from the County Jail, which
compromises the food preparation facility, laundry facilities, air conditioning units, and
wastewater generated from the bathrooms that served that inmates, administrative and
security staff. The Todd Road County Jail has a population of approximately 716.

The Disdharger dischargers approximately 45,000 gallons per day (gpd)> of treated
domestic wastewater. The Todd Road Jail WWTP has a design treatment and disposal

. capacity of 85,000 gallons per day (gpd). The average daily inflow to the plant is

approximately 40,000 gpd.

Domestic and commercial wastewater produced from the Todd Road County Jail is
treated at the Todd Road Jail WWTP. The final treated wastewater effluent (effluent) is
discharged to the ground through four percolation/evaporation ponds field regulated under
Waste Discharge Requirements (WDRs) contained in Order No. 94-084, adopted by the
Regional Board on August 22, 1994.

- California Water Code section 13263(e) provides that all waste discharge requirements

shall be reviewed periodically and, upon such review, may be revised by the Regional
Board. Following a review of requirements in Order No. 94-084 and inspections of the
subject site on June 23, 2011, these requirements have been revised to include
additional findings, effluent limitations, =updated standard provisions, updated
specifications for water use, and an expanded monitoring and. reporting program which
incorporates groundwater and surface water monitoring.

PURPOSE OF ORDER

5.

On March 7, 2011, the Discharger submitted a Report of Waste Discharge (RoWD) to

the Regional Board for renewal of its WDRs for disposal of treated wastewater from the

Draft.October 18, 2011

m<~a>ezme



County of Ventura - ~ Order No. R4-2011-XXXX
Public Works Agency - Page 2

. Todd Road Jail Wastewater Treatment Plant

Todd Road Jail Wastewater Treatment Plant. After requesting and receiving additional .

information from the Discharger, the report of waste discharge was declared complete
on August 25, 2011.

The WDRs are issued pursuant to Chapter 9, Division 3, Title 23; California Code of
Regulations (CCR) and therefore eligible for a section 20090(a) exemption from CCR
Title 27. The discharge authorized herein and the treatment and storage facilities

associated with the discharge of treated municipal wastewater, except for discharges of .

residual sludge and solid waste, are exempt from the requirements of Title 27, CCR,
section 20005 et seq. (hereafter Title 27). The-exemption, pursuant to section 20090(a)
of Title 27, is based on the following factors; that the waste consists primarily of
domestic sewage and treated effluent; that the waste discharge requirements are

- consistent with water quality objectives; and that the treatment and storage facilities -

described herein are associated with a municipal wastewater treatment facility.

FACILITY AND TREATMENT PROCESS DESCRIPTION

7.

10.

11.

The wastewater treatment plant and evaporation/percolation ponds are located in and
around Section 30, T3N, R21W, San Bernardino Base & Meridian (See Figure 1. Facility
Area Map and Figure 2. Monitoring Wells and Percolation Ponds Location Map). The

~wastewater treatment plant's approximate latitude is 34° 21' 26"; its longitude 119° 1' 59",

The Todd Road Jail WWTP is a secondary wastewater treatment plant, which consists of -

an influent pump station, influent flow meter, comminution, mechanical drum' screens,
oxidation via suspended growth aerobic process, secondary clarifiers, aerobic digester,
sludge drying area, piping into effluent evaporation/percolation ponds, a control and
operation building. Treatment includes screening to remove large solids and extended
aeration. Waste sludge is aerobically digested and dewatered in lined sludge drying beds
at the plant. Waste activated sludge is pumped to line drying beds pending offsite
disposal. The secondary treated wastewater is transferred via pipelines to four
evaporation/percolation ponds for final disposal. A treatment system flowchart is presented
in Figure 3, which is attached hereto and made a part of this Order by reference. Each of
the treatment system components is described below.

Wastewater from Todd Road County Jail is transported by a gravity sewer into the
wastewater treatment plants wet well with submersible grinder pumps through an eight
feet sewage main.

Wastewater from the wet well is lifted by an influent pump (influent pump station, two
working and one on standby) into two rotating drum screens. Water levél sensors control
the pumps. The design capacity of each inflow pump is 120 gallons per minute. The flow
is recorded by a magnetic flow. meter and a totalizer records the cumulatlve flow
quantlty :

The pumped wastewater passes 'through the rotating drum screens (0.060-inch

" openings). Screenings from the rotating drum screens are washed to remove fecal

m<~e>,—a2m~q



~ County of Ventura - Order No. R4-2011-XXXX

Public Works Agency Page 3
Todd Road Jail Wastewater Treatment Plant : :

12.

13.

14.

185,

16.

17.

18.

19.

material, dewatered, and compacted. Screenings are deposited in a traéh bin and
hauled to a permitted landfill disposal site. The screens can be operated manually or
automatically. :

After screening, the wastewater is pumped into the treatment system via an influent lift
station. The lift station has two 120 gallons per minute (gpm) submersible pumps. The
wastewater is routed into two extended aerat[on tanks and two clarifiers.

The wastewater enters the extended aeration tanks where biological treatment takes

place. Oxygen is provided by the blowers, which sized has been increased since the

. wastewater treatment plant was constructed. The two aeration tanks are rectangular soil
. lined ponds, 12 feet deep in the center. The dimensions at the bottom of each basin are

about 36 feet long and 12 feet wide and when filled to a depth of ten feet contain about
50,000 gallons. Air is supplied by two 75-horsepower blowers capable of delivering 320
standard cubic feet of air per minute. The flow is then directed into a dlstrlbutlon box
where the flow is directed to the digester tank and two clarifiers.

Solid-liquid separation takes place in the two clarifiers. The settled solids are treated
further in the aeration basins and digester tank

The 50,000-gallons aerobic digester tank is equnpped with one NEMO model NE30A -

positive d|splacement sludge pump. The aerobic digester tank is 10 feet wide by 25 feet
long. The sludge pump delivers sludge from the digester tank to the six lined sludge
drying beds. Each sludge bed is 20 feet wide and 35 feet long.

The clarifiers are 45 feet in diameter with a sidewall height of 12 feet. Each clarifier has a .

surface area of approximately 1,590 square feet. The dimensions at the bottom of each
basin are about 36 feet long and 12 feet wide and when filled to a depth of ten feet
contain about 50,000 gallons. Wastewater from the clarifiers is collected and dellvered to
four percolatlon/evaporatlon ponds.

The treated wastewater is disposed'of into four percolation/evaporation ponds. The four.

percolation/evaporation ponds are 90 feet wide by 160 feet long and 5 feet in depth.

Each of the four percolation/evaporation ponds has a minimum bottom surface area of -
8,000 square-feet. The four percolation/evaporation ponds operate in three phases fill,-

rest, and standby.

Generators will power the Todd Road Jail \NWTP in case of a power failure and Wl|| start
automatically.

Self-monitoring data from January 2010 to December 2010 characterize the recent
effluent and groundwater quality as follows:

m<r—ue>—12ml—a



County of Ventura® Order No. R4-2011-XXXX
Public Works Agency ' ' : Page 4
Todd Road Jail Wastewater Treatment Plant : :

N , WWTP
Constituents Units | MDMW-1" | Mw-8' | MwW-11" | Mw-17' | Effluent?

Boron mg/L NA® NA® NA® NA® 0.78
Chloride mg/L 176 118 . 102 - 129 105.4
Sulfate mg/L 712 261 - | 263 - |7 260 473

| Total Dissolved Solids | mg/L 1,646 2,372 2,420 2,196 1,286
Nitrate as N mg/L | 002 . 6.9 2.3 2.3 1.25
Nitriteas N~ mg/L <0.05 - <0.05 <0.05 <0.05 0.19
Ammonia as N mg/L 0.05 0.05 0.04 0.09 <0.01
Total Nitrogen as N mg/L NA® - NA® NA® NA® 2.57

1Based on analyses performed on July 20, 2010
*Based on analyses on from February 2010 to November 2010
°NA: Not Available
MDMW-1: Downgradient Well
MW-8 and MW-11: Upgradient Wells
MW-17: Cross-gradient Well

SITE-SPECIFIC CONDITIONS

20.

21.

22.

23.

24.

The Todd Road Jail WWTP is centrally located along the southern boundary of the
Santa Paula Ground Water Basin. The southern boundary of the basin is defined by the

. Oakridge Fault which roughly lies beneath the present Santa Clara River channel and

Todd Barranca. The channelized Todd Barranca forms the western boundary of the
srte

Shallow ground water within the basin is primarily contained in alluvial fan and river
deposits, of Quaternary geologic age, that extend to depths up to.several hundred feet.
These sediments unconformably overlie the Tertiary age San Pedro Formation where
groundwater cond[tlons are generally semiconfined to confined.

Groundwater beneath the Todd Road Jail WWTP is containedin alluvial flood plain and
fan deposits. Groundwater levels and flow directions beneath the site are controlled by
these deposits. The shallow aquifer beneath the northern portion of the site is comprised
of predominantly fine-grained fan deposits. The shallow aquifer in the southern portion of
the site consists of coarse-grained fluvial sediments deposited by the Santa Clara River.

The soils consist of interbedded clay and silty clay; clayey silt and silt; and silty sand,
sand, gravelly sand and minor amounts of cobbles. In general, the earth materials
contain more coarse interbeds toward the Santa Clara River. The predominantly fine-
grained soils (clay and silt) encountered in the northwestern portion of the subject site
appear to extend into the southern portion of the site where they contain interbedded
lenses and continuous beds of silt, sand, and gravel. :

Land use in the Todd Road Jall WWTP vicinity is primarily agrlcultural covered with

m<w—$ - >e Z ==



l

County of Ventura : Order No. R4-2011-XXXX
Public Works Agency ! , Page 5
Todd Road Jail Wastewater Treatment Plant

25.

26.

lemon trees.

Depth to groundwater at the Todd Road Jail WWTP site ranges from a depth of 8.5 feet
to 19.6 feet below ground surface (bgs). Groundwater flows in a southwesterly direction
towards the Santa Clara River. During wet years, groundwater may rise to within eight
feet of the ground surface.

The Discharger is conducting a groundwatei’—mbnitoring program for the Todd Road Jail
WWTP according to the requirements of WDR Order No. 94-084. Four groundwater

| ~monitoring wells (MDMW—1, MW-8, MW-11, and MW-17) were constructed around the

wastewater treatment plant and percolation ponds on August 1990 and October 1992

(See Figure 2). MDMW-1 is downgradient from the -wastewater treatment plant and-

percolation ponds, MW-8 and MW-11 are upgradient, and MW-17 is cross-gradient. The
following table shows a comparison of the current groundwater monitoring data obtained